== Replaces John Deere 2653B Reel Mower

ﬁn Parts
Verti-Cut Unit

" Verti-Cut Unit

87 g3

@:’ B4

a7

0 .

48

. @l@’ .
§ L g

Fairway Tender Conditioners /
Greens Tender Conditioners

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




Replaces John Deere 2653B Reel Mower

Hﬁﬂ Parts
Verti-Cut Unit

Verti-Cut Unit

Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity
Blades
1 RMT6987 MT6987 Verti-Cut Blade 18

Tech Note: QTY 20 FOR 30 INCH UNIT:

1 RMT6987C Verti-Cut Blade - Carbide Tipped 18

Tech Note: QTY 20 FOR 30 INCH UNIT:

Other Parts Available

41 RUC13937 UC13937 Housing - w/o Bearing - LH 1

42 RUC13941 UcC13941 Housing - w/o Bearing - RH 1

43 RUC16102 [raracs Cap 2

44 RTCU40491 $gﬂigig‘? Worm Gear 2

47 RET17648 ET17648 Spacer 17

Tech Note: QTY 21 FOR 30 INCH UNIT:

48 RET17318 ET17318 Nut - Slotted Jam 2

50 R14M7296 14M7296 Nut - 10mm x 1.5 Flanged 2

51 RO3M7191 03M7191 Bolt - Carriage M10 x 25 4

52 R14M7465 14M7465 Lock Nut - M10-1.50 FI 4

53 RAMT5050 AMT5050 Bracket - LH - Roller - V-Cut Unit 1

54 RAMT5051 AMT5051 Bracket - RH - Roller - V-Cut Unit 1
AA35741,

55 RAA35741 AET10129, Bearing 4
TCA22836

Detail Description: 1/4" Side Hole:

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




Replaces John Deere 2653B Reel Mower

Parts

Verti-Cut Unit
Verti-Cut Unit

Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity
56 RET16424 ET16424 Washer 4
57 R14M7328 14M7328 Locknut - 16mm x 2.0 ESNA 4
60 RTCU26458 TCU26458 Worm Gear 2
61 R14M7152 14M7152 Nut - 10mm x 1.5 Jam 2
62 RTCU25398 TCU25398 Compression Spring 2
63 RAUC13597 AUC13597 Adjuster 2
71 RTCU25266 TCU25266 Seal 2
72 R254-94 #%%93373582 Tapered Bearing Cone 2
73 R254-72 JD8253 Cup - Bearing 2
74 R170610 TCU26530 Spring - Compression 2

|D7797,
75 R302-5 JD7842, Fitting - Grease 1
JD7844
79 R170714 E14814 Fitting - Pressure Relief 2
81 R19M7804 19M7804 Bolt - Flanged Hex M10-1.5 x 40 2
82 RTCU26215 TCU26215 Nut - Reel 2
83 RTCU26123 TCU26123 Adjuster 2
84 RTCU28987 Igﬂg;gég Half Clamp - Roller Bkt 2
85 RET16679 ET16679 Washer - Spring 6
86 RM148268 M148268 Lock Nut 2
87 R19M8627 lgmgggg Screw - M6 x 20 4

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




